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1/ 10 DRIFT CHASSIS

XPLODED
MANUAL

ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELBASE : STANDARD 257mm (adjustable)

7

WIDTH : STANDARD 190mm (adjustable)

GEAR RATIO : 1.89 (34T/18T) vWVWVW\VWWV re-rmstcocom
CASTER : 8, 12, 16 degrees variableness : ' /
CAMBER:  0'to-12 degrees % SPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE

\ / A
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1710 DRIFT CHASSIS
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< BUMPER, BODY MOUNTS & STEERING SERVO
priEEAe, EREEE & MR

% INSTALLATIDI\ﬂ

[[u_ 1 ABEEY Bumper assembly
B E A 3%
gqci:’; ] X 2 O - [ } O ® @ sticker
W
E ST O " O -~ ® M3 x5
i T | -4

LUTFY Attaching body mounts

RE B HE T © body support M

© body support L

Please set the body support highness
according to the carbody.

MBS EEEREE -

(o

|
|
|
|
|
|
Wide balancing bumper sponge X1 |
M3 X 8 % fiZBC B B AR © bumper support |
screw X3 |
B SRR |
|
D :
M3X10 Wide balancing bumper mount X1 |
screw X1 B BCE B IR |
B 2Rk g QO O bumper :
N O O

(R — '
O O |
M3 X |
sc?ewj 2}( 2 Carbon bumper support 2.5 L X1 |
©0O [ d) |
M 2.6 X1 0 screw X1 |
58 B BUR A Body support L X2 |
BREEEL @ body mount |
[I:llﬂfﬂl M2 X8 screw X4 |
B SRiRHR (F5) ©E [ Ie |
" |

| M3 X6 screw X2 Body support M X2
STUSENRHA EHEHE M ©®© M3 %8 |
|

D I M3X8 screw X5 [\ | T
i @

) S

32 ©) \
alum. reinforced turnbuckle X1

Servo (not included)

. |
ABETEFY Steering servo assembly | _.
00500000000000000]) .48 reinfngﬁ:ed adjuster X2 HE{E AR © M3X6 . Attaching steering servo @ h” !
Rear body mount X2 AR | REHEEEMRE
CEL S 5 |
M3 X 8 [ |
lﬂnnﬂﬂannnnnﬂu @I:I o . “'ﬂ% @3:;2;?5 |
Front body mount X2 gﬁ,ﬁ'iﬁ;ég o 5o 3X5.5X1.0 spacer @ | \) :
CJE=R L 52 22 ' )
maERR |
4.8 ball connector L
e s |
|
|

$8A £RET NS 3X6X0.5 spacer X2 /
g E"ip
(@ 8 @ @ @ servo horn (long) 90
23T/25T
Servo horn 23T (long) X1 3%X8X05 s
; S spacer X1 M3x10©

23T ARKEE (K) s 26X 10 @ 3X8X0.5 spacer @"‘7

@ . 2 XXX Alum. short Dm_

' % servo mount set _ ' '

Servo horn 25T (long) X1 i}e{;"gﬁggrﬁ'gﬂm i 2 4 Altachlng the servo as shown.
25T AR (R) {RIARAPILFGELIE ©

XXX-DVIPHT 5



= BATTERY MOUNT & MOTOR

7% INSTALLATION

B & HiE
LUTEY Attaching battery mount
§ Alum. battery strap post @
0O
XXX Carbon battery strap X1 AAO
XXX Bl Bt AR , © battery mount
The assembly and conservation method © M3 lock nut
may be different by specification of battery.
BEMRE SR RBGIETELHER - TROERR 3X8X0.5 @ O 3%X6X%05
REEEFHR - LEETROBET G - Spacer \(; spacer
O O ' | }J
Recommended battery measurement “ o | . :
ﬁfmﬁéggg HUREybider . e L138.5 X W47 X H25.4 mm (not exceed) =4 ~ ) "’(ﬁ‘}:
Alum. battery strap post X2 RERE (5£138.5X W47 X H25.4mm) R LAEIE ! {1 |” Al |,
- e SR tj U S *‘i’i’,’ ‘
M3 lock nut X2 o Rt / Ji 9 3X5.5X7.0 spacer : ’*/"j’f;
= fLERIRNE S I T A A L S S
Y - | =
il - i
@ 3X5.5X7.0 Alum. spacer X4 M3X6 screw X2 20 X 80 sponge - 2oy
METBE (B SR A p2kis ‘ ' o 4
I v l
@ 3X6X0.5 spacer X2 ﬂ
2E M3X16 screw X4 *
LSRR " = © M3X16
3X8X0.5 spacer X2 R-clip 6.0 X2 x2 20X 40 sponge
B Q‘/\ | R4 6.0 %L
. 7

m Attaching motor

Adjust the gear clearance for running smoothly.
AR EE TR -

ZREH

Sz

=

540 type motor @
(separately available)

xE

@ battery strap

€ pinion gear
(separately available)
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M2 X4 Round head screw X6

M1.6X4 Cap screw X4
< Fo ¥ BSRARAH [ oo N iy

110004 110039

M1.6 X6 Cap screw X8

M3 X5 Round head screw X4 [ m Ry E=frl
| 7 F 3 [ SReR Ak 110066
110049
..... . M3 X5 Flat h_ead screw X3
M2 X6 Round head screw X10 lbm“ .l TF RERERHS
(pommm A3 EERAR A
110044
M2.5X2.5 Setscrew X2
(T 76 L e
. M2.5X6 Round head screw X4 110067
WL 7 B EsERR 4
e - M3 X3 Setscrew X4
Il 7 fa 1
i 110035
M3 xX6 Round head screw X17
I 7 B 2 TR
S 110001 M3 X8 Setscrew X5
AL A 1L A0
110054
M2 X8 Round head screw X2
(oo £ [E SRR A 2X9.8 Shaft X11
110063 i&hiA
110017
M2 X8 Fﬂund head s;:rew 2% 98 Shaft X3
— partial thread X 4 J ihE (B08)
( 7V WOEMAR () 110046
110045
~ M3X8 Round pead screw X24 | |
LI S Lkt 2.5X20 Arm shaft X2
R R
310046
T _m M2.5X10 Round head screw X4
WL yay | [IGEL - £54
110064 ) I
2.0x22 Arm shaft X2
e S 1R
RO M3xX10 Round head screw X1 310047
ﬂj A bagh ilias
110026
I
oy M3 X 12 Round head screw X6 2.5X46 ;:;nﬁsgaft X4
(rmmmm s MR o

& 2
o
=

il

T

110029

2.6 X10 Tapping round head screw X1 M4 Flange nut X4

B I 75 B & [E SRS A4 (M 02
110025 820074
M3 x6 Countersunk screw x12 p— M3 Lock nut x 2
A AR A .. B BReTE
110024 N 110021

M3 X8 Countersunk screw X15 R-clip 5.0 X4
e EEEED?EEK
110005

I

I

|

I

R-clip 6.0 X2
wmane M3X 16 Countersunk screw X4 O/\  RiA P
{iLl VAN I L o 110016

110073

3X5X0.1 Spacer X2
2h
820012

3X6X0.5 Spacer X10
ida]
110047

5X7X0.1 Spacer X4

#hH
820018

5X7X0.3 Spacer X1
®hH
820020

3X8X0.5 Spacer X3
2hH
110048

8 X10X0.1 Spacer X2

2R
820021

10X12X0.1 Spacer X4
BhH
820022

10X12X0.3 Spacer X2
2h
820024

10

210326

(810008)

T

I

=

4.8 Ball connectornut S X3

EREAERIES

210343

4.8 Ball connector nut X2

BRaRERmE

210161

4.8 Ball connector nutL X5

ERSAIRME L

210344

I

(i

Of

5.8 X4 Ball connector X4

ERSRER AR
210159

4.8 xX4.5 Ball connector X8
M ~ALHEE
310001

Rail post X2

|

AU

O]

310029

2.5X5 Suspension balls X8

i $HERER

210321

EEER

Cross joint X4
A
820030

3X3.5X20 Steelturnbuckle X2

N 3X 25 Alum. reinforced turnbuckle X3
T N TE

3X 36 Alum. reinforced turnbuckle X2
84 E38 (LRI ARIHE

(810012)

©

Steel CVD great angle universal shaft 44 x4
HEXAECVDE®EE 44

820005

of T

Wheel axle X4
& [E
310006

=
=

Cylindercap X4
EmE LR
(310003)

Spring retainer X4
i AR 2 SRR IR
(310004)

Rod guide cap X4
HRAE T &=
(310005)

|l T
Piston rod X4

i R e
310008

el
Alum. damper cylinder X4

et ERES
210151
2.0 E-clip X10
@ “ea
110013
6.5 Sponge X6
piak i
130021
Rod guide X4
HRETERR
210235
0 S o\ Piston X4
Wt a5 I
) o) 210235
o)
Oil seal X4
HEREEE
130004

Damper cap X4
RS L ERAE
820055

Damper retainer X4

e 1 i e o

Damper adjuster 0 <4
g AR

820055

Damper adjuster 2.5 X4
R BT

820055

Damper adjuster 5.0 X4
i L

820055

© ©

Coil spring 29mm

(s

AR 20mm (EB#) (8)
210273-4

Soft coil spring 29mm
(medium) (green) X 2

P ERSEE 29mm () (#8)
210351-2

820055

),

LA
"@[::’>

O-ring P3 (black) X1
fRFEZEOIE P3 (B)
130023

Damper O-ring P3 (blue) x4

PEFEAEOHE P3 (EE)
130028

11.5X1.5 O-ring X4

Oix
130002

Ul 1\

uper soft) (white) X2

)/ AvAY

Uit |

XXX-DVIPHT 8




s

XXX Alum. steering rail
| @ [@ SRE AR
| 210232

(9 (©

Wheel hub spacer 1.0

WmERH 1.0
(820049)

Alum. antenna pipe mount Alum. propeller shaft joint '* ( )
HAERREE inaEhER

820066BK 210238

O

e RS
(210227)

| . - \ O
O O XXX-R Alum. gear box cover set
‘ XXX Alum. upper deck support — e REE L El

O

Alum. hex. wheel hubs 4mm XXX Alum. one way unit (RM) >

EEEAAERE dmm A iz
(820044) (Emzzﬁnﬁmmfﬁﬁ (12 8)
XXX-R PRO Alum. gear box X2
= BEtREE
210257
B ° [J © -
b
Alum. integrated shaft joint S XXX Fixed battery holder post set
—RaERS ElE R Bt s 4
210396 210393BK

. ™

D = XXX Alum. motor mount set ‘ ‘(O =~ =05 O)‘ \

( '\ $BA & B
XXX Alum. connecter s (210229) Alum. suspension mount (-0.5) X3

$RA SR 5 BASBEE
210228 (820036)
. v © — ]
| m\ O| |it=r +2.0| |O
) Alum. suspension mount (+2.0) X1
| / SRETIREE

(820038)

e

] i [I 3X5.5X1.0 Alum. spacer X1

O O O HERH
OO0 O

(820026)

XXX Alum. short servo mount set

© ©

3X5.56X2.0 Alum. spacer X2
2oy A B Y HERH
et XXX Alum. spur gear holder XXX Alum. gear box cover set (HT-F) REURTS
IBEEREBE faE&usE FE# (HT-F)
(210230) (210323)

2 > o1 Ig 22

XXX Alum. spool unit

Bevel gear - long arbor sn A o b AXX AEm, light weight propeller shaft
310030 (210399)

XXX-DVIPHT 9



G )o@

O

55& 7.0 Alum. wrench
e ERTA

(700003)

O O
e B Ye |l Il
5 O = o , ©
o XXX Carbon lower deck (HT) 2.5 XXX Carbon spool plate (A)
o O Mil g ER (HT) 2.5 MRl SRR (A)
O
o /
o o 0 %o 7
o o @ - /f
O O
7 =
- 1.5& 2.0 & 2.5 L Wrench set
L $RF+
130035
Carbon bumper support L 2.5 -
o | i B4R ER 2.5 L
©o f—OJE 210391
O
O O
s 0 y
XXX Carbon upper deck 2.5 0.05" L Wrench
PElAE — 4R 2.5 L #RF
210215 110067
XXX Carbon rear damper stay (widen)
Apilf iR R AR EE (INR)
210261
&\ S, 2 @ W= 4N
> < XXX Carbon wide front damper stay
XXX g&ﬁ%i;ﬂ;w strap 2.0 o 9 9.0 Riaitil e 2 BT AR 51 Alum. turnbuckle wrench 4mm
210304 20 O O cLbi $BE S HARTF 4mm
(210272)
5X10 Ball bearing X3
2k Double sided tape
120002 AR
|
- \ A
D 5X 11 Ball bearing X4 1T
B /o
120011 Antenna pipe
20X80X1 Sponge FARE
g A B AR 130007
‘ 130034
8X14 Ball bearing X2
) ® HEH
120007 p - — N
! Black grease
GY | 2 &
@ Damper oil #300 130008
. 6t R
10X15 Eﬁ;.k" bearing X8 @ 130009
XXX Carbon battery holder set 120001 e
Ridii e Tt EEAH 2 !
210216 \ > . /

XXX-DVIPHT 10



Swing shaft protector
TGN
210121-1

AZS

MST 64P Spur gear 100T~106T

MST 64P XEt 100T~106T
164100 ~ 1641086

Servo horn set (23T/25T)
{EIAR R b &
210032

Lightweight bevel gear set 34-18

L gt
210069

Servo horn set (long) (23T/25T)
{ERRHERE R -
210033

AL
—-u E_===I E
i |~\ | I I ——
e o O @ L
mil \

HT Lower arm

HT s
210054

Wide balancing bumper sponge
WAz AC ERH AR

130039

@00

Rail pulley spacer set
AR AE
210037

KPI Upright set

Wide balancing bumper
R ECEFER

gt 40-16
210025

—

J 5.8 Adjuster set X2

B HATERE
820035

<2 @:ﬂ

w4 9.8 Ballend bush X2
ERSRHIE
(820054)

©) ©) © ©) ©) © ©) © ©) ©

4.8 X18 Reinforced adjuster set
s {EHitgaRif
210047

KPI &4
210060 Rear bumper
% [hER
210379
N N -
O S
O O O
O O o O
E O O — R
O O O
Ol 2] lol| |o
@) O (e,
O O @
O O O
o O O O @
O O @
O O o O
HT Rear lower arm (4 holes) & wheel hub X2 O 2 @
HT % TR (471) & WX O O
210070 O O e O C
O
O O o O
O O — A
o o O O O
N °l 9] O] &=
B ~ | B O O @
O O
O O
©0© \0 o7 6
O O
® 0.9,

HT Upper arm

HT L8
210058

O O/

HT Upper arm spacer

HT LigE%R
210061

u

u

| Car body post set

B ST Al
210381

XXX-DVIPHT 11



PARTS CODE

110001 Round head screw M3 X6 (10) 110067  Set screw M2.5X2.5 (6) 210058  HT Upper arm (210295) XXX-R Alum. gear box cover set 310048  Arm shaft 2.5X46 (4)

110002 Round head screw M3 X8 (10) 110073 Countersunk screw M3 X 16 (10) 210060 KPI Upright set 210321 Suspension balls 2.5X5 (8) 700003 5.5 & 7.0 Alum. wrench (red)

110003  Round head screw M2.5X6 (6) 120001  Ball bearing 10X 15 (4) 210061  HT Upper arm spacer (210323) XXX Alum. gear box cover set (HT-F) 810008  Alum. reinforced turnbuckle 3X25 (red) (2)

110004 Round head screw M2 X 4 (6) 120002 Ball bearing 5X10 (4) 210069 Lightweight bevel gear set 34-18 210326 Steel turnbuckle 3X3.5X20 (2) 810012 Alum. reinforced turnbuckle 3X36 (red) (2)

110005  Countersunk screw M3 X8 (10) 120007 Ball bearing 8 X 14 (2) 210070 HT Rear lower arm (4 holes) & wheel hub 210343  Ball connector nut S 4.8 (4) 820005 Steel CVD great angle universal shaft 44 (2)

110013  E-clip 2.0 (10) 120011  Ball bearing 53X 11 (4) 210121-1 Swing shaft protector (4) 210344  Ball connector nut L 4.8 (4) 820012  Spacer 3X5X0.1(8)

110016  R-clip 6.0 (10) 130002 O-ring 11.5X1.5(4) 210151  Alum. damper cylinder (4) 210351-2 Soft coil spring 29mm (medium) (green) (2) 820018  Spacer 5X7X0.1(8)

110017  Shaft 2X9.8 (10) 130004  Qil seal (4) 210159  Ball connector 5.8 X4 (4) 210378  Wide balancing bumper 820020 Spacer 5X7X0.3 (8)

110021  Lock nut M3 (5) 130006 Double sided tape(5) 210161  Ball connector nut 4.8 (4) 210379  Rear bumper 820021  Spacer 8 X10X0.1 (8)

110024  Countersunk screw M3 X6 (10) 130007  Antenna pipe(2) 210215 XXX Carbon upper deck 2.5 210380 XXX Carbon wide front damper stay 820022  Spacer 10X12X0.1 (8)

110025  Tapping round head screw 2.6 X 10 (6) 130008 Black grease 210216 XXX Carbon battery holder set 210381 Car body post set 820024 Spacer 10X 12X0.3 (8)

110026  Round head screw M3 X 10 (10) 130009  Damper oil #300 (210221) XXX Alum. one way unit (RM) 210391  Carbon bumper support 2.5 L (820026) Alum. spacer 3X5.5X1.0(5)

110029 Round head screw M3 X 12 (6) 130021 Sponge 6.5X 2 (10) (210223) XXX Alum. spool unit 210392 XXX Carbon lower deck (HT) 2.5 820027S Alum. spacer 3:X5.5X2.0 (silver) (5)

110035  Set screw M3X3 (6) 130023  O-ring P3 (black) (10) (210227) XXX Alum. upper deck support 210393BK XXX Fixed battery holder post set 820030  Cross joint (2)

110039  Cap screw M1.6 X4 (10) 130028  Damper O-ring P3 (blue) (10) (210228) XXX Alum. Connecter 210396 XXX Alum. integrated shaft joint S 820035  Adjuster set 5.8 (2)

110044  Round head screw M2 X6 (6) 130034  Sponge 20X80Xx1 (4) 210229 XXX Alum. motor mount set (210399) XXX Alum. light weight propeller shaft (820036) Alum. suspension mount (-0.5)

110045  Round head screw M2 X 8 (partial thread) (6) 130035 L Wrench set(1.5& 2.0 & 2.5) 210230 XXX Alum. spur gear holder 310001  Ball connector 4.8 X4.5 (5) (820038) Alum. suspension mount (+2.0)

110046  Shaft 2X9.8 (8) 130039  Wide balancing bumper sponge 210232 XXX Alum. steering rail set (310003) Cylinder cap (2) (820044) Alum. hex. wheel hubs 4mm (4)

110047  Spacer 3X6X0.5(8) 164100B MST 64P Spur gear 100T~106T 210235  Piston spacer set (310004) Spring retainer (2) (820049) Wheel hub spacer 1.0 (4)

110048  Spacer 3X8X0.5 (8) ~164106BK 210238  Alum. propeller shaft joint (2) (310005) Rod guide cap (2) (820054) 5.8 Ball end bush

110049  Round head screw M3 X5 (10) 210025 Bevel gear set 40-16 (210257) XXX-D PRO Alum. gear box 310006  Wheel axle (2) 820055 Reinforced damper plastic maintenance set

110051  Flat head screw M3 X5 (5) 210032  Servo horn set (23T/25T) 210261 XXX Carbon rear damper stay (widen) 310008  Piston rod (4) 820066BK Alum. antenna pipe mount (black)

110054  Set screw M3X 8 (10) 210033  Servo horn set (long) (23T/25T) (210272) Alum. turnbuckle wrench 4mm 310029  Rail post (2) 820074  Wheel nut m4 (4)

110063  Round head screw M2 X8 (6) 210037  Rail pulley spacer set 210273-4 Coil spring 29mm (super soft) (white) (2) 310030 Bevel gear - long arbor 820075BK R-clip 5.0 (black) (10)

110064 Round head screw M2.5X10 (6) 210047 Reinforced adjuster set 4.8 18 (8) 210289 XXX Carbon spool plate (A) 310046 Arm shaft 2.5X20 (2) (820076) Alum. short servo mount set

110066  Cap screw M1.6 X6 (10) 210054  HT Lower arm (210293) XXX Adjustable carbon battery strap 310047  Arm shaft 2.0X22 (2)

OPTION PARTS CODE

210143  Alum. wheel hubs 6mm (brake disc shaped) 210353  FXX Alum. ball diff. (210277) XXX Vertical battery holder set (820048) Wheel hub spacer 0.5 (4) (820063) Suspension mount spacer 0.5mm (4)

210273  Coil spring set 29mm (8) 210357  XXX-HT Rear stabilizer set (210308) XXX Center one way unit RM (820050) Alum. spring retainer (4) (820064) HT Alum. rear lower arm set

210282  MST Diffuser 820040  MST Balancing weights 10g (210354) HT Alum. rear upright (2) (820053) Adjustable damper caps (4) (820068) Alum. 3 wires clamps

210288 XXX Reinforced bevel diff, assembly 820041 MST Balancing weights 30g (820029) KPI Alum. upright (2) (820057) Adjustable alum. suspension mount (-0.5-+1.0) (820069) Alum. 4 wires clamps

210288 XXX Reinforced bevel diff. assembly 820047  MST Balancing weights 3.5g (4) (820043) Alum. hex. wheel hubs 5Smm (4) (820058) Adjustable alum. suspension mount (+1.5-+3.0) (820073) Alum. motor heat sink spacer 3mm

210351  Coil spring set 29mm (medium) (8) 820059  Suspension mount spacer 0.2mm (10) (820046) Alum. spring retainer (lower type) (4) (820080) HT Alum. front lower arm set

HR an & 58

110001 A HEFETRER M3 X6 (10) 110067 A LTI M2.5X2.5 (6) 2100588 HT LiEE (210295) XXX-R &5 &uiie L& 310048 HEEH 2.5X46 (4)

110002 A EERIRRE M3 X8 (10) 110073  7<AIEEERH M3 X16 (10) 210060 KPI| &s/EE#H 210321 HREHIREA 2.5 X5 (8) 700003 55&7.0#B52EMTE (4)

110003  AABFESHRGE M2.5X6 (B) 120001 EM 10X 15 (4) 210061 HT LiEE%R (210323) XXX a5 wwpasE L& (HT-F) 810008 iEg&wa@ bn]aEHi4R 3 X 25 (#1) (2)

110004 S E ¥ EEEG M2 X4 (6) 120002 128 510 (4) 210069 PEE{bdzuadl 34-18 210326 HAI A ERNRIE 3X3.5X20 (2) 810012 a5 b IBhMg 3 <36 (#1) (2)

110005  7~ECEEEEHM M3 X8 (10) 120007  3B# 814 (2) 210070 HT & FREE (441) & R/ 210343 SAERIES 4.8 (4) 820005  H#MEAXAEECVDIEE)E 44 (2)

110013  E#12.0 (10) 120011 #BH5X11(4) 210121-1 {SShahehE (4) 210344  BRERERIEL 4.8 (4) 820012 #5H 3X5X0.1(8)

110016 R# 6.0 (10) 130002 OIE 11.5X1.5(4) 210151 EeEBRREES (4) 210351-2 EEREEIE 29mm () (#) (2) 820018 #H 5X7X0.1(8)

110017 HhEH 2X9.8 (10) 130004 BERZE (4) 210159  IKSEEER: 5.8 X4 (4) 210378 RWEECHFGER 820020 #®:K/ 5X7X0.3(8)

110021 FHF24R1E M3 (5) 130006 JEFREEEEE (5) 210161 EfSRERNE 4.8 (4) 210379 B TE AR 820021 K 8X10X0.1(8)

110024  7<EIJiEEEERA M3 X6 (10) 130007 FRE (2) 210215 XXX Bt — 4R 2.5 210380 XXX eiiEEzaRREE 820022 #K 10X12X0.1(8)

110025 B/ \AFEEER 2.6 X10 (6) 130008 FEMHE 210216 XXX Wit EtE2 5 210381  HHMZTHEH 820024 #K 10X12X0.3(8)

110026  AFEERFH M3 X10 (10) 130009  EMMA #300 (210221) XXX 25 SpEHE (B 8) 210391 MM BB L 2.5 (820026) #E®HF3X5.5X1.0(5)

110029 ~A*ESEEEA: M3 X 12 (6) 130021 B 6.5X2(10) (210223) XXX @& & EHE 210392 XXX iRi#EE® (HT) 2.5 820027S #E#K/3X5.5X2.0(3k) (5)

110035  ANALEE#H M3 X3 (6) 130023 O P3 (&) (10) (210227) XXX @& & T BEERE 210393BK XXX BIEX EitbEZ 4148 820030  BizEh (2)

110039 "AEHIEEH M1.6X4 (10) 130028 [AE2R0E P3 (E) (10) (210228) XXX fE&&@fE3e 210396 XXX iga&—HENEMR S 820035 - FI%UH4REEHE 5.8 (2)

110044  ABFEEEHE M2 X6 (6) 130034  MREEEMR 20X 80X 1 (4) 210229 XXX @& & HiZEHE (210399) XXX a5 ELP{Fa (820036) sBawREEE (-0.5)

110045  EFEERIRGE M2 X8 (¥5) (B) 130035 LEF#H(1.5&2.0&25) 210230 XXX iEE & Xmid 310001 ANELTKER 4.8X4.5 (5) (820038) iES®EERE (+2.0)

110046  #hiH 2X 9.8 (51:#) (8) 130038  WEACE[HEER 210232 E&EAHERBHNRE (310003) EHR=|’LE (2) (820044) iB&&/AWE 4mm (4)

110047 #hH 3X6X0.5(8) 164100B MST 64P X&H® 100T~106T 210235 HBESRLIERRE (310004) EHERFFRIE (2) (820049) #&WE®H 1.0 (4)

110048 ®H 3X8X0.5(8) ~164106BK 210238  sEEErPEmiEs (2) (310005) EHE:RT= (2) (820054) 5.8 HEA#IE

110049  NAFEERIRFE M3 X5 (10) 210025  #Z@Etf 40-16 (210257) XXX-D PRO #E& &% umig 310006  E@EEWH (2) 820055  EEBHHEES

110051 +F RiAkER M3 X5 (8) 210032 ARk R#H (23T/25T) 210261 XXX mbdlifE R (M) 310008 EHREG (4) 820066BK iaa & XEEE (R)

110054  RAELEEER M3 X8 (10) 210033  {EfetEReH#E-& (23T/25T) (210272) EESEHIFIRF 4mm 310029 @EEHE (2) 820074  SIELRIE M4 (4)

110063 S HE¥ETRRE M2 X8 (6) 210037 =L of R | 210273-4 HEFEFE 20mm (E#) (8) (2) 310030 g d 820075BK R#H 5.0 (&) (10)

110064  AEEEERH M2.5X10 (B) 210047  s&{bdutRiR4H 4.8 X18 (8) 210289 XXX i EENR (A) 310046  #EEREE 2.5 X20 (2) (820076) idasre{AARHEEHH

110066  EHIAEMH M1.6X6 (10) 210054 HT TR (210293) XXX oI iE EithEARAE 310047 REE HRgH 2.0 X22 (2)

Bk R AR

210143 25 E/\A#E 6mm (S EEE) 210353 FXX i85 & RIHE 2R (210277) XXX i EithELE (820048) #WE S 0.5(4) (820063) HMEEE#F0.5mm (4)

210273  HEEFEHE 29mm (8) 210357  XXX-HT #nEiE4E (210308) XXX PEH#HRM (820050) #fRESEEWEE (4) (820064) HT ta&=E@ TREHE

210282  MST &E#RR 820040 MST EcE#E 109 (210354) HT s ®EMmE (2) (820053) EKEFFEREH (4) (820068) 3iFias BEMH=R

210288 XXX sRfbrlEEeai@nkid 820041 MST Bc&E i 30g (820029) KPIiESE®WE (2) (820057) PFIEENNIESEREEE (-0.5-+1.0) (820069) 4iFiES &GS

210288 XXX s@{bUH=emi@niil 820047 MST BcEif 3.5g (4) (820043) E&£/\AWE 5mm (4) (820058) mIERXNIBSEEEE (+1.5-+3.0) (820073) iAS&&BERHES 3mm

210351 BRI 29mm () (8) 820059  HEEE#F0.2mm (10) (820046) iE&&iBEE (FRER) (4) (820080) HT ig&&rl FREEHH _—
0260

Please add color remark for ( ) part number. =
XK= VIP H1 EXPLODED _ "t O e.g. 210123R for Red (210123) zolor e Remark #3
MANUAL VWWW.IC-TTISL.COINT ) umesssoss Red &1 R
1/10 SCALE RC RWD HIGH PERFORMANCE DRIFT CAR - 210123R for 41 (210123) Silver $R S max sPeen TeCrHNoLOGY
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